Order from Allstrap 866-779-2673

FROMM

zzz amoo

€09 931007 ()

S1 NEN xayos| Jadniy (G
Z71S WY Xa40s| 18aniy (%)
snid zug aj0%A10N ()

Zd3 xnIgoN ()

9°ON 8}120J9A I1GON (])

N

818L°IN

, [0zL0°Ged]
- 7/606L'IN
9LZZTIN momw.rz/% o SosEIN
o - 4 6812°2N © 9c10zed
€285ZN MV%/% i - T

. AN : & TYEEIN

. gezL'zed LN vsel'zed NN
VOBLIN €059'kN N ! q

///ﬁ/ :f . — @/‘
e €2z’ LN Zezized ] I ) @ 0501°2¢d >
7 & 8ez1'zed tzzieed | % "), Ntn.nz\\
R 9 N @7 ). 00zSEd @
e PN ZvzLzed vezized , K °
] 3 i : )
R . ZLIEEN
: <" 9pezEN P
, 8zz1zed \

L812°CZN

8202's¢ed

@ 1€29°9N

. @/ Lgoz'sed
G

oliozed

VLILEN ,@/ @/

caozsed D o

( ceoesed (xg

(® veoesed

sl

4 ,,,&, b
[y z44\| 7 ) @ - /@ VLLL'EN
. N

.

§20e'sed

CLLL'EN
® 6leleed

®siereed

® Lizi'zed o .

CLLL'EN

60VE’ LN

o

® seLized

49032301.z

16



Order from Alilstrap 866-779-2673

FROVMIM

Z1s swIv xa}jos| Jaanix (5

uoneluaLO . (®
zzz Aol Q)

€09 31207 (9

Sl NEN xayos| Jaqniy G

snid zyd 31034100 §)
zd3 xniidon @)
9°ON 33190]9A 1O (])

6€02°5€d

.

@ 2829°9N
|
~

\ 1501°Zed ©

i)
I]

R —

]
D @ ~"ZZ8G°IN
@/@/

/

: 80L6'YN
/ ,

/

508L°ZN

~

© VEEI'IN

2l
Le02'Sed 1A
0

@ V129N

B C0.LZ'SN /
YYEI'IN
/ i

I

€€0z2°sed

@8%62/@/ QL

® vvoleced

@@

S
e

@ SvITeN

.
S
o~

- SOLZTEN (®

/

/A ovolzed ©

@@/ 1v0L'Zed

%/, ,
/,@/ mu:u._.z®
(/AN
~

>
J

T GEBLIN

o

., | @ S€2ION @N
SE29N @
TIEYIN @ @ z507°5Ed @@ P
L011ZN ‘/ @eolooN @) e o
z10z'ged @ g
© £10z'sed @a. © 6z0zsed
enoN
2615°IN
: 2 @~ TOLTSN
vL0Z'5Ed
¢l bl 0l

8LLL'EN

© 8volced

Cr

8

i
)i

(L
olorTN w7 QM/J

/@

® 6voL'zed

17

49032301.z



@seorzed o
@ €60L2ed . Lb LZLL'ZN
22z a0 () © §20rzEd ‘ .
£09 21207 (g) . SHELIN — \x . DseN g
51 NEN X3140s] 12NN (©) ‘S0Z9'LN ) Xg e | zoz1en (v0) ® w
Z1S BWnIIY Xelos| 19anIM () , \ @.ﬁ , SN 055 TN w 0LZIN
snid zug s10%A10M () EOLL'EN @ N i S Leoveed @ 8

1)) j S
4 7)) . P / i .
zd3 xnpgaon @) A ag CESINE ﬁ © zeoleed s / .

49032301.z

Order from Alilstrap 866-779-2673

9'ON 9}100|3A |IqOIN @ 7 /ﬁrcﬂ.mm& @ 6201°28d
veol'zed

&osm.mmum@ P

Lo /626L°IN %/ | e \\\

% S PO6LIN €LLEEN /ﬁ 7 “ENN
ﬁﬁ/ /neized ,,,,,,,;8:.92 L N> &R

. e ’ ' /Isuoed i : p
¥06L'LN /MM//@/ . BLISTN @ [ voerzEd © - = A - ® \
; 3 \@ \\ TPELLIEN) - & ,Wﬁmu.mz

ARENCS
— &xﬂ”ﬂ%j @.@\\ o @z @\

FROMM

80z}zed Ny \\ 800Z'5€d \ ~TEVEEYIN
o1z1'zed A - e e AND
i o . @ Leok'zed @
greLzed | , /% - ST S @ s (@ & G
P0S9'IN E@a X/ ~o R \ © \G
e e %\ 600Z'5€d 8 ® o e
o | & . ® . @ VLV o
eSSL'IN | sozized |~ @6lzsIN \@\, & / _4q
- A 6velzed - LEE9 LN\ N ? = © 08299N L
szized - e1zEn @MiN > © N @ : = epran © $90TSEd B
IZLEN zszi'zed - © 08Z9'9N @ @ b Ivozsed = @ s00z'sed @
(oszized) 27 @ S00z'5ed @ 65LL'EN , © % © LU9'N
& ®Le01Zed ' () 1295°2N (xpL) . %
@ LL99N @ ©IEEIN @ 900zsed &
G o @
5102°5¢d . 0829'9N
2101284 © © > “ EYPZ TN ieorzed | © 8
©08CN g [stiozed] ‘ @ TsLsTN D
® ZS1STN @\osu.mmm ® slozsed | ~ @ Lo0z'sed
, " 4 S0S9'LN
@ ~"L10T°SEd
’ - ZE6L'LN
% nD J«/ €VLELYN ,w i
© 810z'sed SeITN© 206v'ZN
8l Ll 9l 0Z8L'IN_ | Gl 14" €l

18



Order from Allstrap 866-779-2673

FROVMIM

271 suwn|Iv X3130s] 13qNIy (p)

zzz oo Q)
£09 2007 (9
SL NN xa|jos| 12aniy @

i

@ V829'9N Q

ve

90LL'LN |

LSLL'LN

=

%

@ 9LISIN .

290z'sed

@ 692Z99N E

g

[0z10°5€d]
[zz10'sed]

ELOLCN -
‘\w@\ A

j
@ HIEION o -
- £702'5Ed ()

oo :

o

2502°'s5¢ed (@
T~
LLZI'9N @

j . cleleed

snid zyg 10340 ® @ 8029°9N ™ . N
Zd3 Xnigon @ % ¥ © 1Z18°9N ﬁW\@ ‘oy0z'sed @ ¥
9°ON 9}190I3A IIGON (D) 150Z°58d @‘@ 69299N @ \ | \ ® Sv0Z5ed @ e d
0 - -9 \
! @ 69Z9°9N" “a b\ﬁ L5199N © P ’ @© V29N \@ LLIZION (@) .
wozEEd 1 20LLEN @ RN TONE @uzon. @ §v07'5¢ed @ -~
- / g yeeseN @ :
: : v0z'sed
90S9IN) . L %\ M esozsed (& - _
e | €829°9N o .
\@\ . ¢ ©_ -~ : -
\ \@\ e ff@/@w 090z'5d @eozsed .  garan :
%\ : \ N OSLZN - _.a@ SEIETN e
%\ : @ lo0z'sed @osozsed™ Qe © _
@\@\ ) 10S9'9N - @ LIOON. @\ < .
) E g ) ® 9012°ZN ) e
X _ - @ 29N @ - © :
i P ‘ VLLLEN S
\ - : @UeIN. G sorEed ® ) - @ ¥zoz'sed (xg) P , ¢00z'sed
‘ @ ZiiooN ® -~ , §) e corzd@
- @wow., @ P > = eweIN
- . zSd@ 120z6ed - S sz0z'56d
e . \A@ ‘ Z zzoz'sed (xs) (D
\ @ LVLION @ HZIN @ e . % &
: Q - 020z°6ed ,
© lsoz'sed ‘ £502'5¢d @ -

Z0vZZIN
\@; £20z°5¢d %
\ / 1202°sed vero'sed]
. ¢ ‘szozsed @
9091ZN
¥90z'56d

¥4

(o) zzozsed (x) O q

C¢OvZZN

0¢ 6l v

19

49032301.z



FROMM

Order from Allstrap 866-779-2673

13 SPARE PARTS LIST 49.0323.01

49.0323.01 P355/12.7/0.40-0.64 P355.0001.01 01.07.04
Item-No. in group Pcs. Description Dimension Field

N1.1106 P35.0127 2| SCREW M6 X 20 C24
N1.1151 P35.0122 2| SCREW M6 X 80 B24
N1.1305 2| SCREW M4 X 7.8 D14
N1.1553 P32.1250 1| HEXAGON SCREW M4 X 8 B17
N1.1813 P35.0120 6 | SCREW M5 X 16 A23
N1.1818 P35.0120 2| SCREW M5 X 20 C6
N1.1820 P35.0120 1| SCREW M4 X 25 A16
N1.1904 5| SCREW M5 X 20 D5+
N1.1909 2 | FLAT HEAD SCREW M3 X 5 D2
N1.1915 P35.0120 2| SCREW M4 X 8 D17
N1.1929 1| SCREW M5 X 50 c18
N1.1932 P35.0120 2 | FLAT HEAD SCREW M3 X 8 A14
N1.1935 P35.0120 4 | FLAT HEAD SCREW M4 X 35 B7
N1.1936 P35.0120 2 | FLAT HEAD SCREW M4 X 45 c7
N1.2110 P35.0125 2| COUNTERSUNK SCREW M5 X 16 -
N1.2112 P32.0118 3| COUNTERSUNK SCREW M4 X 10 B9
N1.2216 1| COUNTERSUNK SCREW M3 X 8 D3
N1.2223 1| COUNTERSUNK SCREW M3 X 6 C4
N1.3128 P35.0120 1| SOCKET SET SCREW M4 X 8 B8
N1.3409 P35.0123 1| SOCKET SET SCREW M4 X 8 A3
N1.3409 P35.0124 1| SOCKET SET SCREW M4 X 8 B19
N1.5105 P35.0125 2 | HEXAGON NUT M8 --
N1.6173 P35.0120 1| WASHER 53X9X1 A1
N1.6205 P35.0120 2| SPRING LOCK WASHER M4 D17
N1.6312 P35.0120 1| SUPPORTING DISK 8X14X1.2 A12
N1.6331 P35.0120 6 | SPACER WASHER 6X12X0.5 Do+
N1.6344 P35.0120 1| SPACER PIECE 6.3X15X5 C11
N1.6503 6 | SAFETY WASHER M5 D4+
N1.6504 2| SAFETY WASHER M4 D14
N1.6504 P32.1250 1| SAFETY WASHER M4 B17
N1.6504 P35.0120 6 | SAFETY WASHER M4 Cc7
N1.6505 2| SAFETY WASHER M3 D2+
N1.6505 P35.0120 2| SAFETY WASHER M3 A14
N1.6506 P35.0122 2| SAFETY WASHER M6 C24
N1.6506 P35.0127 2| SAFETY WASHER M6 C24
N21.2105 P35.0120 1 | PARALLEL PIN 6 m6 X 40 B11
N2.1107 P35.0120 1| SECURITY RING 8 A12
N2.1118 1| SECURITY RING 6 A21+
N2.1121 1| SECURITY RING 5 B17
N2.1121 P35.0120 4 | SECURITY RING 5 D14+
N2.1301 P35.0127 1| CIRCLIP 6 C23
N2.1606 1| SPRING RING SW6 A21
N2.1610 P35.0120 1| SPRING RING SB44 A9
N2.1613 P35.0126 2| SPRING RING D19+
N2.1805 P35.0120 1 | TENSIONING RING 6 c10
N2.2101 P35.0122 2 | PARALLEL PIN 5m6 X 12 C20
N2.2106 P35.0122 1| PARALLEL PIN 5m6 X 20 C21
N2.2110 P35.2001 1| PARALLEL PIN 4 m6 X 10 D14
N2.2125 P35.0120 1| PARALLEL PIN 4 m6 X 20 A15
N2.2145 P32.0118 3 | PARALLEL PIN 4h6X18 B10
N2.2187 P32.0110 2 | PARALLEL PIN 3m6 X6 C4
N2.2187 P35.2001 1| PARALLEL PIN 3m6 X6 D14
[1= Group * = Wearing parts

20

49032301.een.fm




Order from Allstrap 866-779-2673

FROMM
49.0323.01 P355/12.7/0.40-0.64 P355.0001.01 01.07.04
Item-No. in group Pcs. Description Dimension Field
N2.2188 P35.2001 3| PARALLEL PIN 5h6 X 34 B2
N2.2189 P32.0136 4 | PARALLEL PIN 3m6 X5 D2
N2.2190 P35.0120 2 | PARALLEL PIN 6h6 X 18 B14
N2.2193 1| PARALLEL PIN 3 m6 X 32 B16
N2.2402 P35.0123 2| DOWEL PIN 3X8 A4
N2.2402 P35.0124 2| DOWEL PIN 3X8 B20+
N2.2443 P32.0115 1| DOWEL PIN 4 X15 A14
N2.2473 P35.2001 1| DOWEL PIN 5X8 B14
N2.3342 P35.0120 1| FEATHER KEY 2X2X10 D1
N2.4902 4 | HAMMER HEAD BOLT 1.85 X 4.76 C4+
N2.5132 P35.0120 1| PRESSURE SPRING 0.5X4 X 16/9.5 D16
N2.5152 P35.0120 2 | PRESSURE SPRING 0.5X4.9 X 15/9.5 A13+
N2.5157 P35.0120 2 | PRESSURE SPRING 0.6 X 4.8 X20/15.5 C14
N2.5176 P35.0122 1| PRESSURE SPRING 0.6 X5.5X31/17.5 C21
N2.5176 P35.0127 1| PRESSURE SPRING 0.6 X5.5X31/17.5 B24
N2.5178 2 | PRESSURE SPRING 0.32 X 2.82 X20.5/20.5 |[C17
N2.5192 P35.0120 1 | PRESSURE SPRING 0.7 X 8 X 28/8.5 A11
N2.5219 P35.0120 2 | PRESSURE SPRING 0.7 X 5.7 X 12/6 B13+
N2.5224 P35.0127 1| PRESSURE SPRING 0.5X9X17/6.5 C22
N2.5237 1 | PRESSURE SPRING 0.8 X 4.8 X25/18.5 C16
N2.5259 P35.0120 1 | PRESSURE SPRING 0.9 X 5.9 X 36.5/21.5 C9
N2.5621 P32.0115 14 | CUP SPRING 156X8.2X0.7 B14
N2.5623 P35.0125 2 | CUP SPRING 20 X 8.2 X 1/1.55 -
N2.5822 P35.0120 1| TORSION SPRING 1.25 X 12/3.75 C10
N2.5823 1| TORSION SPRING 2.8 X 17/4 D3
N3.1134 P32.1021 1| BALL BEARING 7X22X7 C15
N3.1134 P35.0120 1| BALL BEARING 7TX22X7 C14
N3.1157 P32.0118 1| BALL BEARING 30X42X7 B10
N3.1159 P35.0120 2| BALL BEARING 6X19X6 B15
N3.1160 P32.0119 1| BALL BEARING 40X 52 X7 A8
N3.1172 2| BALL BEARING 30X42X7 B2+
N3.1174 P35.0123 2| BALL BEARING 7X19X6 A3+
N3.1174 P35.0124 2| BALL BEARING 7X19X6 B20+
N3.1178 P32.0120 1| BALL BEARING 35X 44 X5 A9
N3.1702 P35.0120 10 | BALL 4 MM C8+
N3.1702 P35.0127 1| BALL 4 MM C23
N3.1703 P35.0120 1| BALL 5MM D16
N3.1711 P35.0120 2| BALL 8 MM B13+
N3.2105 P32.0118 3| NEEDLE CAGE K4 X7X7TN B9
N3.2106 3| NEEDLE CAGE K5X8X10TN B3
N3.2346 P32.0110 1| NEEDLE CASE 8X12X8 C3
N3.2347 P35.0120 2 | NEEDLE BUSH 10X 14 X 12 C15
N3.3172 P32.0136 3 | SLIDE-BEARING 8X10X10 Cc2
N3.3172 P35.2001 1| SLIDE-BEARING 8 X 10X 10 C1
N3.3173 P35.2001 1| SLIDE-BEARING 17 X 19X 12 C16
N3.3174 P35.2039 1| SLIDE-BEARING 4X55X6 D9
N3.4509 P35.2035 1 | NEEDLE FREE WHEELING 6 X10 X 15 D9
N41.9127 1| ADHESIVE LABEL 20X 10X 0.1 C18
N41.9129 1| ADHESIVE LABEL p max. 6 bar/87 psi C13
N41.9143 1| TYPE PLATE >>P355<< A14
N4.9108 1| ADHESIVE LABEL 54 X12X0.1 C10
N4.9159 1| LABEL <<CE>> Cc4
N5.2702 P35.0120 2 |COVER A10+
[N6.5137] P35.0127 1| SEALING SCREW C23
[1= Group *=Wearing parts

49032301.een.fm

21



Order from Allstrap 866-779-2673

FROMM

49.0323.01 P355/12.7/0.40-0.64 P355.0001.01 01.07.04

Item-No. in group Pcs. Description Dimension Field

N6.5693 P35.0120 1 | PACKING RING B14
N6.6117 P35.0120 2| SEAL 6X13X23 B13+
N6.6117 P35.0127 2| SEAL 6X13X23 B22+
N6.6121 P35.0126 3| SEAL 8X15X23 D20+
N6.6147 P35.0127 2| SEAL 10X17 X2.3 B23+
N6.6157 P35.0127 1| PACKING RING 4 MM Cc22
N6.6163 P35.0134 1|SEAL 10X13.6 X2.3 A1
N6.6208 P35.0127 1| O-RING 14 X2 D22
N6.6211 P35.0126 3| O-RING 16 X2 C20+
N6.6211 P35.0127 4| O-RING 16 X2 B22+
N6.6212 P35.0125 1| O-RING 8 X1 -
N6.6214 P35.0120 1| O-RING 23X 2 Cc10
N6.6235 P35.0134 2| O-RING 12X2 A1
N6.6237 P35.0120 1| O-RING 33X 1.5 B6
N6.6268 P35.0134 1|O-RING 6X25 B11
N6.6269 P35.0127 3| O-RING 8.5X2.0 D22+
N6.6280 P35.0120 4 | O-RING 11 X2 A13+
N6.6281 P35.0127 1| O-RING 54 X 2 D22
N6.6282 P35.0120 1| O-RING 14 X1.5 c11
N6.6283 P35.0127 1| O-RING 4X1 C23
N6.6501 N6.5137 1 | FLAT SEAL 18 X 13 X2 C23
P30.1157 1| GUIDE PIN Cc17
P30.1163 1| GUIDE PIN C17
[P32.0110] 1|END COVER B4
[P32.0115] P35.0120 1| SPRING PACKAGE A15
[P32.0118] P35.0120 1|IDLER STEP B8
[P32.0119] P35.0120 1| SPUR WHEEL A7
[P32.0120] P35.0120 1| WHEEL A9
[P32.0136] 1 | TENSIONING BODY D1
P32.1011 P35.0120 2| FELT D10+
P32.1012 P35.0120 1|COUPLER A17
[P32.1021] P35.0120 1 | WELDING EXCENTRIC C15
P32.1022 P32.1021 1 | WELDING EXCENTRIC C15
P32.1023 P32.1021 1| PINION C16
P32.1023 P35.0124 1| PINION B19
P32.1024 P35.0120 1|ROCKER C15
P32.1027 P35.0120 1|BALL CAGE D15
P32.1028 P35.0120 1|BOLT D15
P32.1029 P35.0120 1| THRUST PIECE D15
P32.1030 P32.0115 1| SPRING BOLT C14
P32.1031 P32.0115 1| SPRING SLIDE A14
P32.1032 P35.0120 1 |DRIVING PIN D15
P32.1034 P35.0120 1|LEVER Cc17
P32.1035 P35.0120 2 | DRIVER D15+
P32.1037 P35.0120 2| SPUR WHEEL B15
P32.1044 P32.0118 1 | PLANET SHAFT B10
P32.1046 P32.0118 3| IDLER GEAR B9
P32.1047 P32.0118 1|COVER B9
P32.1048 P32.0120 1| WHEEL A9
P32.1049 P32.0119 1| SPUR WHEEL A8
P32.1050 P35.0120 1| FRONT TOGGLE LINK C1
P32.1051 P35.0120 1|LEVER Cc1
P32.1053 P35.0120 1| WELDING GRIPPER D15
P32.1123 P35.0123 1| PINION A3
[1= Group * = Wearing parts

22

49032301.een.fm




Order from Allstrap 866-779-2673

FROMM

49.0323.01 P355/12.7/0.40-0.64 P355.0001.01 01.07.04

Item-No. in group Pcs. Description Dimension Field
P32.1201 1| STEEL INSERT D13
P32.1203 * 1| WELDING STOP GRIPPER D13
P32.1204 * 1|CUTTER c16
P32.1206 1| GUIDE CASE B17
P32.1208 1| CENTERING SLEEVE B17
P32.1210 2| CENTERING SLEEVE B17+
P32.1211 1| COVER c17
[P32.1212] 1| HANDLE LEVER B22
P32.1216 1| PRESSURE ROLLER D1
P32.1217 3| IDLER GEAR B3
P32.1218 3 | DOWEL B3
P32.1219 * 1 | TENSIONING WHEEL B3
P32.1222 * 1| GRIPPER C3
P32.1223 * 1| GRIPPER C3
P32.1224 * 1| GRIPPER C3
P32.1228 1| HOLDER C3
P32.1229 1| HOLDER Cc2
P32.1233 1| STRAP STOP D3
P32.1238 P32.0110 1| END COVER C3
P32.1242 1| STRAP GUIDE C3
P32.1248 1| SEESAW LEVER B17
P32.1249 1| SEESAW LEVER B16
[P32.1250] 1| COUPLER B18
P32.1251 P32.1250 1| COUPLER B17
P32.1252 P32.1250 1| THRUST PIECE B17
P32.1254 P32.0136 1 | TENSIONING BODY D2
[P35.0120] 1| BASE MODEL D19
[P35.0122] P35.0120 1 | HANDLE HOUSING D19
[P35.0123] P35.0120 1|MOTOR CELL A5
[P35.0124] P35.0122 1|MOTOR CELL A20
[P35.0125] 1| SUSPENSION -
[P35.0126] P35.0122 1| VALVE D20
[P35.0127] P35.0122 1| VALVE HEAD D23
[P35.0134] P35.0120 1| VALVE A10
P35.1344 P35.0120 1| SLIDE GATE Cc9
[P35.2001] P35.0120 1|BODY A1
[P35.2002] P35.2001 1|BODY A2
P35.2004 P35.2001 1| SWIVEL SHAFT C1
P35.2005 P35.0120 2 | EXHAUST RING B13+
P35.2006 P35.0120 1| GUIDE B13
P35.2007 P35.0120 1| TOUCH BOLT A13
P35.2008 P35.0120 1 | BEARING SUPPORT B16
P35.2009 P35.0120 1| TORSIONAL STOP B16
P35.2010 P35.0120 1| INNER RACEWAY C16
P35.2011 P35.0120 1| ECCENTRIC SHAFT D16
[P35.2012] P35.0120 1| RATCHET WHEEL A12
P35.2013 P35.0120 1|CAM A11
P35.2014 P35.0120 1| COLLAR SCREW A1
P35.2015 P35.0120 1| GUIDE A16
P35.2016 P35.0120 1| TOUCH BOLT A15
P35.2017 P35.0120 1| LEVER BODY A15
P35.2018 P35.0120 1| TENSIONER VALVE LEVER A16
P35.2019 P35.0120 1| COVER A14
P35.2020 P35.0123 1| JACKET A3
[1= Group *=Wearing parts

49032301.een.fm 23



Order from Allstrap 866-779-2673

FROMM

49.0323.01 P355/12.7/0.40-0.64 P355.0001.01 01.07.04

Item-No. in group Pcs. Description Dimension Field

P35.2020 P35.0124 1| JACKET B21
P35.2021 P35.0123 1| ROTOR B4
P35.2021 P35.0124 1| ROTOR B21
P35.2022 P35.0123 10 | FELT B4+
P35.2022 P35.0124 10 | FELT B20
P35.2023 P35.0123 1|END PLATE B5
P35.2023 P35.0124 1 |END PLATE A21
P35.2024 * P35.0123 5| VANE A5
P35.2024 * P35.0124 5| VANE B20
P35.2025 P35.0123 1|END PLATE A4
P35.2025 P35.0124 1 |END PLATE B20
P35.2026 P35.0120 1| SPRING C5
P35.2026 P35.0122 1| SPRING A21
P35.2027 P35.0120 1| THRUST PIECE B5
P35.2027 P35.0122 1| THRUST PIECE A21
P35.2028 P35.0120 1|MOTOR COVER B6
[P35.2029] P35.0134 1| CONTROL ROD A10
P35.2031 P35.0134 1| END RING A10
P35.2032 P35.0134 1| VALVE SHELL A11
P35.2033 P35.0120 1| SHAFT B11
P35.2034 P35.0120 1| GEAR BODY D10
[P35.2035] P35.0120 1| RATCHET WHEEL D9
P35.2036 P35.2035 1| SPUR WHEEL D9
P35.2037 P35.0120 1| EXHAUST SILENCER C10
P35.2038 P35.0120 1| CONTROL HEAD C9
[P35.2039] P35.0120 1| GEARING COVER D8
[P35.2041] P35.0122 1 | HANDLE HOUSING A22
P35.2043 P35.0126 1| COUPLER D19
P35.2044 P35.0126 1 | SUSTAINING RING C21
P35.2045 P35.0126 2| SUSTAINING RING C20+
P35.2046 P35.0126 1 |END RING D19
P35.2047 P35.0120 1| SEAL PLATE B14
P35.2048 P35.0122 1| SEAL PLATE Cc22
[P35.2049] P35.0127 1 |ADAPTOR D21
P35.2051 P35.0127 1| COUPLER B24
P35.2052 P35.0127 1 |END RING A24
P35.2053 P35.0127 1 | INTERMEDIATE RING B23
P35.2054 P35.0127 1| SUSTAINING RING B23
P35.2055 P35.0127 1| SUSTAINING RING B22
P35.2056 P35.0127 1 |END RING C22
P35.2057 P35.0127 1| THROTTLE SEAT D22
P35.2058 P35.0127 1| THROTTLE BODY C22
P35.2059 P35.0127 1| GUIDE Cc22
P35.2060 P35.0127 1| THROTTLE SCREW C23
P35.2061 P35.0127 1| THROTTLE HOLDER C23
P35.2062 P35.0127 1|DISK D22
P35.2064 1| HANDLE SHAFT A21
P35.2065 P35.0120 1| AIR CONNECTION B14
[P35.2066] P35.0127 1| COVER C24
P35.2067 P35.0125 1|BOLT -
P35.2068 P35.0125 1| FLANGE -
P35.2069 P35.0125 2 | RATCHET DISK -
[P35.2070] P35.0125 1| SUSPENSION BRACKET --
P35.2073 P35.0125 1|DISK -
[1= Group * = Wearing parts

24 49032301.een.fm



